
Control umber:45956 

1111 

ltern Number: 76 

Addendum StartPage: p 



SOAH DOCKET NO. 473-16-5379.WS 
PUC DOCKET NO. 45956 

RECEIVED 

2017 MAR 16 PM 2: i 

BEFORE THE STATEIA1Mg.1 T CCMNISSIGN 
FILING CLERK 

APPLICATION OF'141E CITY OF 
SCHERTZ FOR SINGLE 
CERTIFICATION IN INCORPORATED 
AREA AND TO DECERTIFY 
PORTIONS 'OF GREEN VALLEY 
SPECIAL UTILITY DISTRICT7S 
SEWER CERTIFICATE OF 
CONVENIENCE AND NECESSITY IN 
GUADALUPE COUNTY 

OF 

ADMINISTRATIVE HEARINGS 

TABLE OF CONTENTS 

I. 	Summary of Response  	 2 

	

11. 	Standard for Summary Decision 	 4 
F 

	

111. 	Schertz's Motion for Partial Summary Decision as to Issue No. 9 Should be Denied. 	5 

A. Granting Schertz's Motion Would Contravene the Commission's Intent 
[...]
to be decertifed has no legal or factual foundation and therefore constitute insufficient grounds for 

granting summary decision. At a bare minimum, there is a genuine issue of material fact regarding 

what constitutes "property" in this pfoceeding. Green Valley reiterates that, in reviewing a motion 

for summary judgment, the reviewing court must resolve every doubt and indulge every reasonable 

inference in the nonmovant's favor.3,1  All evidence favorable to the nonmovant must be taken as 

'true." Schertz's bald assertions Of what it believes should constitute "property" are insufficient to 

meet its burden of proof to show that there is no genuine issue of material fact as a matter of law. 

As such, the burden does not shift to Green Valley under longstanding precedent." Given these 

well-established summary decision standards, the only appropriate course is for the ALJ to deny 

Schertz's Motion in the same manner and on the same grounds that the ALJs in Docket No. 45702 

denied the same motion brought against Green Valley in Docket No. 45702.'4  

31 Provident Life & Accident Ins. Co. v. Knott, 128 S.W.3d 211, 215 (Tex. 2003). 

32 Tex. Commerce Bank, NA. v. Grizzle, 96 S.W.3d 240, 252 (Tex. 2002). 

33 E.g., MD. Anderson Hosp. & Tumor Ins. v. Willrich, 28 S.W.3d 22, 23 (Tex. 2000); City of Houston v. Clear breek 
Basin Auth., 589 S.W.2d 671, 678 (Tex. 1979). 

Docket No. 45702, SOAH Order No. 7 (Dec. 9, 2016). 

Green Valley SUD's Response to Schertz's Motion for Partial Summary Decisiôn 	 Page 13 



C. 	Schertz's Assertion That the Cibolo Creek Municipal Authority is the Only Entity That 
May Provide Wastewater Service Fails as a Matter of Law. 

Schertz's disingenuous argument that CCMA is the only entity that may provide service in 

the area to be decertificated "as a matter of law" in support of granting summary decision should be 

rejected in its entirety. Schertz inexplicably omits relevant facts regarding its theory. First, Schertz 

fails to inform the ALJ that it has made this identical argument with regard to CCMA in Green 

Valley's pending Texas Pollutant Discharge Elimination System (TPDES") permit application 

proceeding before the TCEQ.' 

Second, Schertz's Motion fails to explain that the only findings of TCEQ staff in the pending 

proceeding in which this identical issue is currently being litigated, rejected Schertz s contention that 

only CCMA is entitled to provide wastewater service in Green Valley' s wastewater CCN area. 

Green Valley has attached as Attachment A portions of the TCEQ Executive Director's Response 

to Public Comment and the Executive Director' s Response to Hearing Requests and Request for 

Reconsideration with relevant provisions highlighted. The TCEQ Executive Director's Response 

to Public Comment on the issues raised by Schertz in Green Valley's TPDES permit proceeding 

indicates an extensive and thorough research effort to reach a conclusion directly opposed to 

Schertz's grounds for partial summary decision here. 

Third, the TCEQ has specifically referred the issue of whether CCMA is the exclusive 

provider of sewer services in the regional area to SOAH for a contested case hearing.' In so doing, 

the TCEQ Commissioners denied party status to Schertz on the ground that it was not an affected 

person.' Schertz's attempt to assert its regionalization theory should be rejected, not only because 

35 TCEQ Docket No. 2016-1876-MWD, SOAH Docket No. 582-17-1850, In re Green Valley Special Utility District 
(pending). 

36 Id., Interim Order at 3 (Dec. 15, 2016). 

37 Id. at 1-2. 

Green Valley SUD's Response to Schertz's Motion for Partial Summary Decision 	 Page 14 



the matter iš currently pending before the TCEQ, but also because Schertz does not have stariding 

to assert shch a claim at the TCEQ. Even if Schertz had standing, its invitation to the ALJ to 

determine as a matter of law that "CCMA is the only entity in the state of Texas that can collect, 

transport, treat, and discharge wastewater generated within the Decertified Lane or that 30 TAC 

351.62 "is clear and unambiguous' must be rejected when: (1) the only statements from the TCEQ 

reject Schertz's argumehts; and (2) another agency is currently litigating the precise issue. What 

Schertz is essentially dsking the ALJ to do is interfere with a pending agency proceeding. Should 

the ALJ accept Schertz's reciuest to make a determination regarding its CCMA theory, the result 

could be a potential (and absolutely unnecessary) conflict between two state agencies. For these 

reasons alone, Schertz's Motion should bé rejected. 

Finally, under Schertz's theory, Schertz could not meet responsibilities required under the 

single sewer CCN its application seeks as the new certificated retail sewer public utility for the 

subject area in its application. Such responsibilities would include, at a minimum, constructing a 

wastewater collection system for retail sewer service in those areas: This bolsters the conclusion that 

Schertz's regionalization theories on this issue is simply incorrect. 

IV. SCHERTZ'S MOTION AS TO PRELIMINARY ISSUE NO. 9 

Finally, Green Valley agrees that the ALJ may grant Schertz's Motion as to Preliminary Issue 

No. 9 and hereby stipulates that Schertz has not requested Green Valley to transfer any GVSUD 

property to the City. 
13, 

V. CONCLUSION AND PRAYER 

For the reasons set out above, Green Valley Special Utility District respectfully requests that 

the Honorable Administrative Law Judge: (1) deny the City of'Schertz's Motion for Partial Summary 

38 Schertz MotiOn at 6. 

Green Valley SUD's Response to Schertz's yotion for Partial Summary Decision 	 Page 15 



B : 

Decision on all grounds as to Preliminary Issue No. 8; (2) grant Schertz's Motion as to Preliminary 

Issue No. 9; and (3) grant all other relief to which Green Valley shows itself to be entitled. 

Respectfully submitted, 

Paul M. Terri11111 
State Bar No. 00785094 
Geoffrey P. Kirshbaum 
State Bar No. 24029665 
Shan S. Rutherford 
State Bar No. 24002880 
TERIULL & WALDROP 
810 W. 10th  Street 
Austin, Texas 78701 
(512) 474-9100 
(512) 474-9888 (fax) 

ATTORNEYS FOR GREEN VALLEY 
SPECIAL UTILITY DISTRICT 

Green Valley SUD's Response to Schertz's Motion for Partial Summary Decision 	 Page 16 



"CERTIFICATE OF SERVICE 

I hereby CERTIFY that on March 16, 2017, a true and complete copy of the aliove was sent 
by the method indicated to counsel of record at the following addresses in accordance with P.U.C. 
PROC. R. 22.74: 

David Klein 
Christie Dickengon 
Lloyd Gosselink 
816 Congress Ave., Suite 1900, 
Austin, Texas 78701 

ATTORNEY FOR APPLICANT . 

Alexander Petak 
Public Utility Commission of Texas 
1701 N Congress PO Box 13326 
Austin, Texas 78711-3326 

ATTORNEY 'FOR COMMISSION STAFF 

via fax to: (512) 472-0532 

yia fax to: (512) 936-7268 

Geoffrey P. Kirshbaum 

Green Valley SUD 's 'Response to Schertz 's Motion for Partial Summary Decision 	 Page 17 



TPDES Permit No. WQ0015360001 

( 	ATTACHMENT 

A 
APPLICATION FROM GREEN VALLEY 
SPECIAL UTILITY DISTRICT (SUD) 
FOR NEW TEXAS POLLUTANT 
DISCHARGE ELIMINATION SYSTEM 
(TPDES) PERMIT NO. 
WQ0015360001 

BEFORE THE TEXAS 

COMMISSION ON 

ENVIRONMENTAL QUALITY 

EXECUTIVE DIRECTOR'S RESPONSE TO PUBLIC COMMENT 

The Executive Director (ED) of the Texas Commission on Environmental Quality 
(Commission or TCEO) files this Response to Public Comment on Green Valley SUD's 
application for new TPDES Permit No. WQ0015360001 and the ED's preliminary 
decision. As required by title 30, section 55.156 of the Texas Administrative Code, 
before a permit is issued, the ED prepares a response to all timely, relevant, and 
material, or significant comments. The Office of the Chief Clerk received timely 
comments from John E. Bierschwale, Cibolo Creek Municipal Authority (CCMA), City of 
Cibolo, City of Santa Clara, City of Schertz, Guadalupe County, Douglas Jones, San 
Antonio River Authority (SARA), and Jennifer Schultes (as an individual and 
representative of the City of Cibolo). This response addresses all such timely public 
comments received, whether or not withdrawn. For more information about this 
permit application or the wastewater permitting process, please call the TCEQ Public 
Education Program at 1-800-687-4040. General information about the TCEQ can be 
found on the TCEQs web site at www.tceq.texas.gov. 

I. BACKGROUND 

A. Facility Description 

Green Valley SUD has applied to the TCEQ for new TPDES Permit No. 
WQ0015360001 to authorize the discharge of treated domestic wastewater at a daily 
average flow not to exceed 0.25 million gallons per day (MGD) in the Interim I phase 
and an annual average flow not to exceed 2.5 MGD in the Interim II phase and 5.0 MGD 
in the Final phase. The Santa Clara Creek No. 1 Wastewater Treatment Facility will be 
an activated sludge process plant operated in the extended aeration mode. Treatment 
units in the Interim I phase will include a lift station, bar screen, equalization basin, 
aeration basin, final clarifier, sludge digester, belt filter press, chlorine contact 
chamber, and disk filter. Treatment units in the Interim II and Final phases will include 
a lift station, a bar screen, two sequencing batch reactor basins, an equalization basin, 
a sludge digester, a belt filter press, an ultraviolet light disinfection system, and a disk 
filter. The facility will serve proposed developments in the Santa Clara Creek 
watershed in Guadalupe County, Texas. The facility has not been constructed. 

Effluent limits in the Interim I phase of the proposed permit, based on a thirty-
day average, are 10 milligrams per liter (mg/L) five-day carbonaceous biochemical 
oxygen demand (CBOD,), 15 mg/L total suspended solids (TSS), 3 mg/L ammonia 

Page 1 of 26 



nitrogen (NH3-N), 0.5 mg/L total phosphorus, 126 colony-forming units (CFU) or most 
probable number (MPN) of E. coli per 100 milliliters (mL), and 4 mg/L minimum 
dissolved oxygen. The effluent shall contain a chlorine residual of at least 1 mg/L and 
not exceed a chlorine residual of 4 mg/L after a detention time of at least tWenty 
minutes based on peak flow. Effluent limits in the Interim II phase of the proposed 
permit, baed on a thirty-day average, are 7 mg/L CBOD„ 15 mg/L TSS, 2 mg/L NH3-N, 
0.5 mg/L total phosphorus, 126 CFU or MPN of E. coli per 100 mL, and 6 mg/L 
minimum dissolved oxygen. Effluent limits in the Final phase of the propgsed permit, 
based on a thirty-day average, are 5 mg/L CBOD„ 5 mg/L TSS, 1.8 mg/L NH3-N, 0.5 
mg/L total phosphorus, 126 CFU or MPN of E. coli per 100 mL, and 6 mg/L minimum.  
dissolved oxygen. The permittee shall use an ultraviolet light system for disinfection 
purposes in the Interim II and Final phases. The pH must be in the range of 6.0 to 9.0 
standard units in all phases. 

The wastewatér treatment facility will be located at 3930 Linne Road; in 
Guadalupe County, Texas 78155. The treated effluent will be discharged to Santa Clara-
Creek, then to Lower Cibolo Creek in Segment No. 1902 of the San Antonio River Basin. 
The unclassified receiving water use is high.aquatic life use for Santa Clara Creek. The 
designated uses for Segment No. 1902 are high aquatic life use and prirpary contact 
recreation. 

B. Procedural Background 

The itEQ received the appliCation on April 1, 2015, and declared it 
administratively complete on May 18, 2015. The N6tice of Receipt and Intent to Obtain 
a Water Quality Permit was published onjune 11, 2015, in the Seguin Gazette. ED staff 
completed the technical review of the application on August 13, 2015, and prepared a 
draft permit. The Notice of Application and Preliminary Decision for aVater Quality 
Permit was published on October 27, 2015, in the Seguin Gazette. The Notice of Public 
Meeting was published on February 25,.2016, in the Seguin Gazette. A public meeting 
was held on March 29, 2016, which was also the day the public comment period ended. 
This applicatiori was administratively complete on ór after September 1, 1999. 
Therefore, it is subject to the procedural requirements adopted pursuant to House Bill 
801, 76th Legislature, 1999. 

C. Access to Rules, Statutes, and Records 

• 'secretary of State Web site for all Texas administrative rules: www.sos.state.tx.us  
• TCEQ rules in fitle 30 of the Texas Administrative Code: www.sos.state.tx.us/tac   

(select "View the current Texas Administrative Code" on the right, then "Title 30. 
Environmental Quality") 

• Texas statutes: www.statuteslegis.state.tx.us   
• TCEQ web site: www.tceq.texas.gov  (for downloadable rules in Adobe portable 

document format, select "Rules," then "Download TCEQ Rules") 
Federal rules in title 40 Of the Code of Federal Regulations: www.ecfr.gov   

• Federal environmental laws: www2.epa.gov/1aws-regu1ations.  

Commission records for this application are available for viewing and copyilig at 
the TCEQ's main office in Austin, 12100yark 35 Circle, Building F, First Floor (Office of 

Page 2 4'26 



the Chief Clerk), until the TCEQ takes final action on the application. The application, 
proposed permit, and Fact Sheet and ED's Preliminary Decision are also available for 
viewing and copying at Marion City Hall, 303 South Center Street, Marion, Texas. 

If you would like to file a complaint about the facility concerning its compliance 
with provisions of its permit or TCEQ rules, you may call the TCEQ Environmental 
Complaints Hot Line at 1-888-777-3186 or the TCEQ Region 13 Office directly at 1-210-
490-3096. Citizen complaints may also be filed by sending an e-mail to 
cmplaint@tcecktexas.gov  or online at the TCEQ web site (select "Reporting," then "Make 
an Environmental Complaint"). If the facility is found to be out of compliance, it may 
be subject to enforcement action. 

IL COMMENTS AND RESPONSES 

Comment 1 

CCMA commented that Green Valley SUD's application violates title 30, chapter 
351, subchapter F of the Texas Administrative Code because Green Valley SUD seeks to 
obtain a permit to discharge domestic wastewater effluent within area where only 
CCMA is authorized to obtain a permit related to discharging domestic wastewater 
effluent. The cities of Cibolo and Schertz supported this comment, noting that they are 
purchasers of wholesale sewer service from CCMA and cities named in title 30, section 
351.62 of the Texas Administrative Code. The City of Cibolo commented that CCMA 
should remain the sewer service provider in the area. CCMA asked why the TCEQ 
issued the proposed permit if the TCEQ cannot issue a TPDES permit for a service area 
that overlaps a regional wastewater provider's service area, and the application 
includes CCMA's service area. 

Response 1 

When the Texas Legislature created the Texas Water Code in 1971, it included 
the state's regionalization policy in what is today known as chapter 26, subchapter C 
of the Texas Water Code. As part of that policy, the TCEQ has the authority to conduct 
a hearing to determine if a regional waste collection, treatment, or disposal system is 
necessary "to prevent pollution or maintain and enhance the quality of the water in the 
state" based on the existing or reasonably foreseeable residential, commercial, 
industrial, recreational, or other economic development in the area.' This authority 
exists within any standard metropolitan statistical area in the state.' After a hearing, if 
the TCEQ determines it should designate a system as a regional provider, it can enter 
an order making the designation.4  After issuing that order, the TCEQ can enter an 
order requiring a person "discharging or proposing to discharge waste into or adjacent 

' Until 1977, the regionalization statutes were sections 21.201 through 21.205 of the Texas 
Water Code. The statutes were readopted in 1977 as sections 26.081 through 26.086, which is 
how they are still numbered today. (Section 26.087 was created as section 21.206 in 1977 and 